
 

 

 
ORDER No. R2-2019-0015 

NPDES No. CA0037834 
 

The following discharger is subject to waste discharge requirements (WDRs) set forth in this Order. 

Table 1. Discharger Information 
Discharger City of Palo Alto 
Facility Name Palo Alto Regional Water Quality Control Plant and wastewater collection system 

Facility Address 
2501 Embarcadero Way 
Palo Alto, CA 94303 
Santa Clara County 

CIWQS Place Number 247457 
 

Table 2. Discharge Locations 
Discharge 

Point 
Effluent  

Description 
Discharge Point 
Latitude (North) 

Discharge Point 
Longitude (West) 

Receiving  
Water 

001 
Advanced Secondary-

Treated Municipal 
Wastewater  

37.4592° -122.1108° South San Francisco Bay  
[...]
D. Compliance Summary ............................................................................................................. F-6 
E. Planned Changes ..................................................................................................................... F-8 

III. Applicable Plans, Policies, and Regulations .................................................................................... F-9 
IV. Rationale For Effluent Limitations and Discharge Specifications ................................................. F-11 

A. Discharge Prohibitions .......................................................................................................... F-12 
B. Technology-Based Effluent Limitations ............................................................................... F-14 

1. Scope and Authority ........................................................................................................ F-14 
2. Effluent Limitations ........................................................................................................ F-15 

C. Water-Quality Based Effluent Limitations (WQBELs) ........................................................ F-15 
1. Scope and Authority ........................................................................................................ F-15 
2. Beneficial Uses and Water Quality Criteria and Objectives ........................................... F-15 
3. Need for Water Quality-Based Effluent Limitations (Reasonable Potential Analysis) .. F-19 
4. Water Quality-Based Effluent Limitations (WQBELs) .................................................. F-27 

D. Discharge Requirement Considerations ................................................................................ F-34 
V. Rationale for Receiving Water Limitations .................................................................................... F-35 
VI. Rationale for Provisions ................................................................................................................. F-35 

A. Standard Provisions ............................................................................................................... F-35 
B. Monitoring and Reporting ..................................................................................................... F-36 
C. Special Provisions ................................................................................................................. F-36 

1. Reopener Provisions ........................................................................................................ F-36 
2. Effluent Characterization Study and Report ................................................................... F-36 
3. Pollutant Minimization Program ..................................................................................... F-36 
4. Special Provisions for Publicly-Owned Treatment Works (POTWs) ............................. F-36 
5. Other Special Provisions ................................................................................................. F-37 

VII. Rationale for Monitoring and Reporting Program (MRP) ............................................................. F-38 
VIII. Public Participation ....................................................................................................................... F-40 
 

Tables 

Table F-1. Facility Information................................................................................................................ F-2 
Table F-2. Previous Effluent Limitations and Monitoring Data .............................................................. F-6 
Table F-3. Effluent Limit Violations ....................................................................................................... F-7 
Table F-4. Collection System and Category 1 SSO Rates (SSO per 100 miles) ..................................... F-7 
Table F-5. Beneficial Uses of South San Francisco Bay and Matadero Creek ....................................... F-9 
Table F-6. Secondary Treatment Standards ........................................................................................... F-14 
Table F-7. Site-Specific Translators for South San Francisco Bay ....................................................... F-19 
Table F-8. Reasonable Potential Analysis ............................................................................................. F-20 
Table F-9. Updated Mixing Zone for Discharge Point No. 002 ............................................................ F-28 
Table F-10. WQBEL Calculations ......................................................................................................... F-32 
Table F-11. Monitoring Requirements Summary .................................................................................. F-39 



City of Palo Alto Order No. R2-2019-0015 
Regional Water Quality Control Plant NPDES No. CA0037834 
 

 
Attachment F – Fact Sheet F-2 

ATTACHMENT F – FACT SHEET 

This Fact Sheet includes the legal requirements and technical rationale that serve as the basis for the 
requirements of this Order. As described in section II.B of the Order, the Regional Water Board 
incorporates this Fact Sheet as findings supporting the issuance of the Order. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the facility: 
Table F-1. Facility Information 

WDID  2 438011001  
CIWQS Place ID  247457 
Discharger  City of Palo Alto  

Name of Facility  Palo Alto Regional Water Quality Control Plant and City of Palo Alto wastewater 
collection system  

Facility Address  
2501 Embarcadero Way  
Palo Alto CA 94303  
Santa Clara County  

Facility Contact, Title, Phone  James Allen, Plant Manager, (650) 329-2243 
Authorized Person to Sign and 
Submit Reports  James Allen, Plant Manager, (650) 329-2243 

Mailing Address  Same as Facility Address  
Billing Address  Same as Facility Address  
Type of Facility  Publicly Owned Treatment Works (POTW)  
Major or Minor Facility  Major  
Threat to Water Quality  1 
Complexity  A  
Pretreatment Program  Yes  
Reclamation Requirements  Order No. 93-160 
Nutrients Requirements  NPDES Permit No. CA0038873 
Mercury and PCB Requirements  NPDES Permit No. CA0038849 

Facility Permitted Flow  39 million gallons per day (MGD)  
(average dry weather flow design capacity with advanced secondary treatment)  

Facility Design Flow  

39 MGD  
(average dry weather flow design capacity with advanced secondary treatment)  
80 MGD  
(peak wet weather flow design capacity with secondary treatment)  

Watershed  Santa Clara Hydrologic Unit  
Receiving Waters  South San Francisco Bay and Matadero Creek  
Receiving Water Type Marine (South San Francisco Bay) and Estuarine (Matadero Creek) 
 

A. The City of Palo Alto (Discharger) owns and operates the Palo Alto Regional Water Quality 
Control Plant and the City of Palo Alto wastewater collection system (collectively, the Facility). 
The Facility provides advanced secondary treatment of wastewater collected from its service area 
and discharges the majority of the treated wastewater to South San Francisco Bay via an 
unnamed channel. The balance of the treated wastewater is diverted to Matadero Creek via 
Renzel Marsh Pond.  



City of Palo Alto Order No. R2-2019-0015 
Regional Water Quality Control Plant NPDES No. CA0037834 
 

 
Attachment F – Fact Sheet F-3 

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal 
and State laws, regulations, plans, or policies are held to be equivalent to references to the 
Discharger herein. 

B. The Discharger is regulated pursuant to NPDES Permit No. CA0037834. It was previously 
subject to Order No. R2-2014-0024 (previous order). The Discharger filed a Report of Waste 
Discharge and submitted an application for reissuance of its Waste Discharge Requirements 
(WDRs) and NPDES permit on October 30, 2018. 

The Discharger is authorized to discharge subject to the WDRs in this Order at the discharge 
locations described in Table 2 of this Order. Regulations at 40 C.F.R. section 122.46 limit the 
duration of NPDES permits to a fixed term not to exceed five years. Accordingly, Table 3 of this 
Order limits the effective period for the discharge authorization. Pursuant to California Code of 
Regulations, title 23, section 2235.4, the terms and conditions of an expired permit are 
automatically continued pending reissuance of the permit if the Discharger complies with all 
requirements for continuation of expired permits (40 C.F.R § 122.6[d]). 

C. Order No. R2-2016-0008 amended the previous order to provide for an alternate monitoring 
program and remains in effect with this Order. The discharge is also regulated under NPDES 
Permit Nos. CA0038849 and CA0038873, which establish requirements on mercury and 
polychlorinated biphenyls (PCBs) and nutrients from wastewater discharges to San Francisco 
Bay. This Order does not affect those permits.  

D. When applicable, State law requires dischargers to file a petition with the State Water Resources 
Control Board (State Water Board), Division of Water Rights, and receive approval for any 
change in the point of discharge, place of use, or purpose of use of treated wastewater that 
decreases the flow in any portion of a watercourse. The State Water Board retains separate 
jurisdictional authority to enforce such requirements under Water Code section 1211. This is not 
an NPDES permit requirement.  

II. FACILITY DESCRIPTION 

A. Wastewater and Biosolids Treatment and Controls 

1. Location and Service Area. The plant is located at 2501 Embarcadero Way, Palo Alto. The 
plant provides advanced secondary treatment of domestic, commercial, and industrial 
wastewater collected from the cities of Los Altos, Los Altos Hills, Palo Alto, and Mountain 
View; the East Palo Alto Sanitary District; and the unincorporated area of the Stanford 
University Campus. The service area population is approximately 236,000. 

2. Collection System. The City of Palo Alto wastewater collection system consists of 
approximately 200 miles of pipes ranging from 4 inches to 72 inches in diameter and one 
small lift station. Outside the City of Palo Alto, wastewater is conveyed to the plant by 
satellite collection systems owned and operated by the East Palo Alto Sanitary District, 
Stanford University, and the cities of Mountain View, Los Altos, and Los Altos Hills.  

Each satellite collection system is responsible for an ongoing program of maintenance and 
capital improvements for sewer lines and pump stations within its respective jurisdiction to 



City of Palo Alto Order No. R2-2019-0015 
Regional Water Quality Control Plant NPDES No. CA0037834 
 

 
Attachment F – Fact Sheet F-4 

ensure adequate capacity and reliability. The responsibilities include managing overflows, 
controlling inflow and infiltration, and implementing collection system maintenance.  
 

3. Wastewater Treatment. Wastewater treatment processes at the plant, as detailed below, 
include screening and grit removal, primary sedimentation, biological treatment (fixed film 
reactors and activated sludge), secondary clarification, filtration (dual media filter), and 
disinfection. The hydraulic capacity of all treatment units is 80 MGD, except for the fixed 
film reactors and dual media filters, which have a capacity of 40 MGD. The plant’s design 
flow rate is 39 MGD, determined by the process capacity of the fixed film reactors and the 
dual media filters. From March 2015 through February 2018, the plant’s annual average daily 
flow was 19.8 MGD, and the maximum daily flow was 47.4 MGD. 
 
a. Preliminary Treatment. Preliminary treatment consists of screens followed by grit 

removal. 

b. Primary Treatment. Following preliminary treatment, wastewater is pumped into 
rectangular primary clarifiers to remove floatable and settleable materials.  

c. Biological Treatment. All wastewater receives biological treatment in a two-step 
process that uses fixed film growth reactors to reduce biochemical oxygen demand 
(BOD), followed by activated sludge treatment. Primary-treated effluent flows up to 
39 MGD are treated in the fixed film reactors, and flows in excess of 39 MGD are routed 
around the reactors and combined with reactor effluent prior to activated sludge 
treatment. Removal of ammonia (nitrification) is achieved in the activated sludge aeration 
basins. Mixed liquor from the aeration basins flows to secondary clarifiers for solids 
removal via settling. The majority of settled solids are returned to the aeration basins as 
“return activated sludge.” “Waste activated sludge” is treated as described in Fact Sheet 
section II.A.4, below. 

The Discharger is undertaking treatment upgrades that will reconstruct the activated 
sludge process and eliminate the fixed film reactors. The plant will continue to provide 
advanced secondary treatment with nitrification. Attachment C provides flow schematics 
for the current treatment plant. 

d. Filtration Process. Following biological treatment, the wastewater undergoes advanced 
secondary treatment via filtration. There are 12 parallel dual media filters. Filter 
backwash water is returned to the primary sedimentation basins. The filters process 
secondary-treated effluent flows up to 39 MGD. Flows above 39 MGD are routed around 
the filters and combined with filter effluent prior to disinfection. 

e. Disinfection. The plant uses ultraviolet (UV) disinfection. Following disinfection, the 
final effluent is discharged to South San Francisco Bay via an unnamed channel or to 
Matadero Creek via Renzel Marsh Pond. A portion of the effluent is diverted for further 
treatment for reclamation use, as described in Fact Sheet section II.A.5, below. 

4. Sludge and Biosolids Management. Solids from primary sedimentation tanks and aeration 
tanks are sent to the sludge thickening facilities, gravity-thickened, and dewatered by belt 
presses. Currently, thickened and dewatered solids are incinerated in one of two multiple hearth 
incinerators, ash is hauled offsite to a hazardous waste landfill, and belt press filtrate, scrubber 



City of Palo Alto Order No. R2-2019-0015 
Regional Water Quality Control Plant NPDES No. CA0037834 
 

 
Attachment F – Fact Sheet F-5 

water, and other flows from the incinerator building are returned to the plant headworks. Upon 
completion of the Biosolids Conversion Project, the solids will be hauled offsite for additional 
treatment and disposal, and belt press filtrate will be returned to the plant headworks. 
 

5. Reclamation. Approximately 695 acre-feet per year or 0.62 MGD of final effluent undergoes 
additional filtration and chlorination prior to distribution as tertiary unrestricted recycled 
water. The Discharger sends this water to the Palo Alto Golf Course, Palo Alto parks, the 
California Department of Transportation, and the City of Mountain View recycled water 
system. The water is also distributed by truck for landscape irrigation, dust control, soil 
compaction, and collection system cleaning. These reclamation activities are regulated under 
Regional Water Board Order No. 93-160. 
 
The Discharger’s planned Advanced Water Purification System will improve recycled water 
quality by adding additional filtration and reverse osmosis for up to 1.125 MGD of the 
recycled water flow. Up to 0.2 MGD of reverse osmosis concentrate will be blended with 
advanced-secondary effluent prior to discharge.  
  

6. Stormwater Management. All stormwater from within the plant is collected and directed to 
the headworks for treatment; therefore, no stormwater requirements are necessary. 
 

B. Discharge Points and Receiving Waters 

Approximately 95 percent of the treated effluent not recycled is discharged through Discharge 
Point No. 001 to an unnamed channel that leads to South San Francisco Bay. The remaining 
5 percent (approximately 1 MGD) enters Renzel Marsh Pond, where it flows via a sluice gate to 
Matadero Creek at Discharge Point No. 002. Matadero Creek flows into Mayfield Slough within 
the Palo Alto Flood Basin, which then flows into South San Francisco Bay at the Flood Basin 
tide gates. Matadero Creek flows vary with the seasons; flows can be less than 0.03 MGD during 
summer. Below Discharge Point No. 002, Matadero Creek and Mayfield Slough are tidally-
influenced. (The tide gates constrict, but do not preclude, tidal flows from entering and exiting 
the Flood Basin.)  

Renzel Marsh Pond is an environmental enhancement project the Discharger initiated in 1992 to 
bring freshwater to the area to improve a deteriorated habitat near the plant and to mitigate 
saltwater influx into Matadero Creek. The project created a 15-acre freshwater pond from 
previously dry land. With a constructed berm around the pond to prevent stormwater inflows, 
treated effluent is the only flow to the pond. Because Renzel Marsh Pond was built in a former 
upland (dry) environment and is exclusively maintained by the plant’s discharge with a 
controlled outfall to Matadero Creek, the receiving water for Discharge Point No. 002 is 
Matadero Creek. 

The Discharger’s planned Discharge Infrastructure Improvements Project will increase the pump 
station capacity to Renzel Marsh Pond to approximately 3 MGD. Discharge to Renzel Marsh 
Pond and Matadero Creek (Discharge Point No. 002) may increase as a result of this change (See 
Fact Sheet section IV.C.4.b.) 



City of Palo Alto Order No. R2-2019-0015 
Regional Water Quality Control Plant NPDES No. CA0037834 
 

 
Attachment F – Fact Sheet F-6 

C. Previous Requirements and Monitoring Data  

The table below presents the previous order’s effluent limitations and representative monitoring 
data from the previous order term: 

Table F-2. Previous Effluent Limitations and Monitoring Data 

Parameter Units 
Effluent Limitations Monitoring Data 

Monthly 
Average 

Weekly 
Average 

Maximum 
Daily 

Long-Term 
Average 

Highest Daily 
Discharge  

Biochemical Oxygen Demand 
5-day @ 20°C (BOD5) 

mg/L 10 --- 20 2.1 10.2 

Total Suspended Solids (TSS) mg/L 10 --- 20 1.2 22.2 
BOD5 percent removal % ≥ 85 --- --- 99.4 99.1 [1] 
TSS percent removal % ≥ 85 --- --- 99.7 99.3 [1] 
pH standard units 6.5 – 8.5 --- 6.0 – 7.4 [2] 
Oil and Grease mg/L 5 --- 10 --- 2.3 
Turbidity NTU --- --- 10 --- 15 
Ammonia, Total as N mg/L 2.7 --- 9.5 --- 1.6 
Copper, Total Recoverable µg/L 21 --- 36 --- 22 
Nickel, Total Recoverable µg/L 26 --- 31 --- 5.9 
Cyanide, Total µg/L 6.2 --- 14 --- 3.1 
Dioxin-TEQ µg/L 1.4 x 10-8 --- 2.8 x 10-8 --- 0 [3] 
Enterococcus MPN/100 mL 35 [4] --- --- --- 45.7 
Fecal Coliform MPN/100 mL [5] --- 130 
Acute Toxicity % survival [6] --- 100 [7] 
Chronic Toxicity TUc No chronic toxicity in discharge as discharged --- <1 

Unit abbreviations: 
mg/L= milligrams per liter 
µg/L= micrograms per liter 
NTU = nephelometric turbidity units 
MPN per 100 mL= most probable number per 100 milliliters 
Footnotes: 
[1]  Lowest monthly average. 
[2]  Range of lowest and highest pH values. pH violations were addressed through Cease and Desist Order No. R2-2015-0011. 
[3]  Dioxin-TEQ was calculated in accordance with Attachment G section V.C.1.c.3 of the previous order.  
[4] The enterococcus bacteria limitation was expressed as the geometric mean of all samples in a calendar month. 
[5] The median of all fecal coliform samples collected in a calendar month was not to exceed 98 MPN/100 mL. The 90th percentile value of 

the last eleven fecal coliform samples was not to exceed 301 MPN/100 mL. 
[6] The three-sample median was not to be less than 90% survival; the single-sample maximum was not to be less than 70% survival. 
[7] Lowest percent survival. 

D. Compliance Summary 

1. Treatment Plant. The Discharger violated its effluent limitations 37 times during the 
previous order term, between August 2014 to November 2018. Thirty-one of these were pH 
violations subject to Cease and Desist Order No. R2-2015-0011, as detailed below: 



City of Palo Alto Order No. R2-2019-0015 